

Test Report

Number: GZHJ00084585

Applicant:

Date: Nov 08, 2011

CAMILL 囧tn:

Sample Description:

Seven (7) pieces of submitted samples said to be :

Item Name	:	<b>Trampoline/Safety Net</b>
Labelled Age Group	:	Not Specified
Packaging Provided by Applicant	:	Yes
Vendor	:	
Country of Origin	:	China
Applicant's Reference	:	

14/15/16/17 Series Round Trampoline  
 10/11/12/13/14/15/16/17 Series Oval Trampoline  
 1061/1260/1562/1462/1362/1262/1563/1463/1363/1263/  
 164/1664/1764 Series Octagon Trampoline  
 Series Hexagon Trampoline  
 10/11/12/13/14/15/16/17 Series Rectangle Trampoline  
 10/11/12/13/14/15/16/17 Series Round Safety Net  
 10/11/12/13/14/15/16/17 Series Octagon Safety Net  
 Series Hexagon Safety Net  
 10/11/12/13/14/15/16/17 Series Oval Safety Net  
 10/11/12/13/14/15/16/17 Series Rectangle Safety Net

\*\*\*\*\*

Tests conducted:

As requested by the applicant, refer to attached page(s) for details.

\*\*\*\*\*

To be continued

Authorized by:  
For Intertek Testing Services  
Guangzhou Ltd. Science City Branch



Ben N.L. Lin  
General Manager

\*GZHJ084585\*  
Page 1 of 4

**Test Report**

Number: GZHJ0084585

Conclusion:

Tested samples	Standard	Result	Remark
Submitted samples		EN71-1 : 2011 for mechanical and physical properties excluding requirement of clause 4.14.1	See Remark
		EN71 Part 2 : 2011 Flammability test	See Remark

\*\*\*\*\*

Remark : The submitted samples were examined not toys and were not subjected to the scope of the European standard of toys EN71. However, as requested by the applicant, the submitted samples were assessed under the requirement of EN71 part 1 and part 2, and the result met the requirement of the standard.

\*\*\*\*\*

Authorized by:  
For Intertek Testing Services  
Guangzhou Ltd. Science City Branch



Ben N.L. Lin  
General Manager

\*GZHJ084585\*  
Page 2 of 4

## Test Report

Number: GZHJ00084585

### Tests Conducted

#### 1 Mechanical and Physical Test

With reference to European Standard on Safety of toys EN71-1 : 2011.

Applicant's specified age group for testing : Over 6 years.

<u>Clause</u>	<u>Testing items</u>	<u>Assessment</u>
4*	General requirements	P / #1
5	Toys intended for children under 36 months	NA
6	Packaging	P
7	Warnings, markings and instructions for use	#2

Remark : P = Pass NA = Not Applicable

\* = The following subclauses of Clause 4 of the standard were applicable : -

- 1) 4.1 Material cleanliness.
- 2) 4.2 Assembly.
- 3) 4.7 Edges.
- 4) 4.8 Points and metallic, wires.
- 5) 4.10.4 Springs.
- 6) 4.14.1 Toys which a child can enter.
- 7) 4.15.4 Toys not propelled by a child.

#1 = As requested by the applicant, the clause 4.14.1 was not accessed.

#2 = The testing scope of European standard on safety of toy EN71 was not applicable to the submitted samples. Therefore, the warning and other requirements specified in clause 7 did not apply.

Date sample received : Oct 21, 2011 & Nov 01, 2011

Testing period : Oct 21, 2011 to Nov 02, 2011

\*\*\*\*\*

\*GZHJ084585\*  
Page 3 of 4

**Test Report**

Number: GZHJ00084585

Tests Conducted

2 Flammability Test

With reference to European Standard on Safety of Toys EN71-2:2011

<u>Clause</u>	<u>Testing items</u>	<u>Assessment</u>
4.1	General	P
4.2	Toys to be worn on the head	NA
4.3	Toy disguise costumes and toys intended to be worn by a child in play	NA
4.4	Toys intended to be entered by a child	P
4.5	Soft filled toys	NA

Remark: P = Pass NA = Not applicable

Washing method:

The test specimen was pre-washed according to the EN71-2 Clause 5.4.1 before testing.

Date sample received : Oct 21, 2011

Testing period : Oct 21, 2011 to Nov 02, 2011

\*\*\*\*\*

End of report



\*GZHJ084585\*  
Page 4 of 4